

# SOUTHWEST RESEARCH INSTITUTE®

6220 CULEBRA RD. 78238-5166 • P.O. DRAWER 28510 78228-0510 • SAN ANTONIO, TEXAS, USA • (210) 684-5111 • WWW.SWRI.ORG  
CHEMISTRY AND CHEMICAL ENGINEERING DIVISION  
FIRE TECHNOLOGY DEPARTMENT  
WWW.FIRE.SWRI.ORG  
FAX (210) 522-3377



Registered to  
ISO 9001:2008

## **FIRE PERFORMANCE EVALUATION OF AN ASYMMETRICAL NON-LOAD BEARING WALL ASSEMBLY TESTED IN GENERAL ACCORDANCE WITH ASTM E119-10, *STANDARD TEST METHODS FOR FIRE TESTS OF BUILDING CONSTRUCTION AND MATERIALS***

**FINAL REPORT**  
**Consisting of 19 Pages**

**SwRI® Project No. 01.16046.01.611**  
**Test Date: April 6, 2011**  
**Report Date: April 20, 2011**

Prepared for:

**IntraBond LLC**  
**1976 Joe Rogers Jr. Blvd.**  
**Manning, SC 29102**

*BB* Prepared by:

A handwritten signature in blue ink that reads "David Hintz".

David Hintz  
Research Engineer  
Fire Resistance Section

Approved by:

A handwritten signature in blue ink that reads "Barry L. Badders".

Barry L. Badders  
Manager  
Fire Resistance Section

This report is for the information of the client. This report shall not be reproduced except in full, without the written approval of SwRI.  
Neither this report nor the name of the Institute shall be used in publicity or advertising.



HOUSTON, TEXAS (713) 977-1377 • WASHINGTON, DC (301) 881-0226